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1. Test Laboratory

1.1. Testing Location

Company Name: TMC Beijing, Telecommunication Metrology Center of MIIT
Address: No. 52, Huayuan Bei Road, Haidian District, Beijing, P. R. China
Postal Code: 100191

Telephone: 00861062304633

Fax: 00861062304793

1.2. Testing Environment
Normal Temperature: 16°C~=30C
Extreme Temperature:  -20°C/+55°C

Relative Humidity: 30%~60%
1.3. Project data

Project Leader: Zhou Yi

Test Engineer: Yang Zi'an

Testing Start Date: Apr 11", 2012

Testing End Date: Apr 25" 2012

1.4. Signature

2 P

vYang Zi’an
(Prepared this test report)

A

Zhou Yi
(Reviewed this test report)

.

Lu Minniu

Director of the laboratory
(Approved this test report)
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2. Client Information

2.1. Applicant Information

Company Name:

Address /Post:

City:

Postal Code:
Country:
Telephone:
Fax:

Cellon Communications Technology(Shenzhen)Co., Ltd.

13/F, Skyworth Building C Gaoxin S. Ave. 1st, High-Tech industrial
Park NanShan, ShenzZhen(

Shenzhen O

5180000

China O

0755-863657040

0755-863656860]

2.2. Manufacturer Information

Company Name:

Address /Post:

City:

Postal Code:
Country:
Telephone:
Fax:

Cellon Communications Technology(Shenzhen)Co., Ltd.

13/F, Skyworth Building C Gaoxin S. Ave. 1st, High-Tech industrial
Park NanShan, ShenZhenO

Shenzhen O

5180000

China O

0755-863657040

0755-86365686[]

©Copyright. All rights reserved by TMC Beijing.
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3. Equipment Under Test (EUT) and Ancillary Equipment (AE)

3.1. About EUT

Description GSM QUAD BAND AND UMTS 850/1900

Type C3560

Market Name C3560,C3560CA,C3560EN,C3560CL,C3560PR,C3560CP
FCCID T38C3560

Note: Photographs of EUT are shown in ANNEX A of this test report.

3.2. Internal Identification of EUT used during the test

EUT ID* IMEI HW Version SW Version
EUT1 357428021081999 A3560_MB_P1B A3560 1.0 Lab_Test _Only

3.3. Internal Identification of AE used during the test

AE ID* Description Type SN
AE1 Charger CNR1218 /
AE2 Li-ion Battery BTR380 /

*AE ID: is used to identify the test accessory in the lab internally.

©Copyright. All rights reserved by TMC Beijing.
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4. Reference Documents

4.1. Documents supplied by applicant
EUT feature information is supplied by the applicant or manufacturer, which is the basis of testing.

4.2. Reference Documents for testing
The following documents listed in this section are referred for testing.

Reference Title Version
FCC Partl5 FCC CFR 47, Part 15, Subpart C: Oct, 2011
15.205 Restricted bands of operation; Edition

15.209 Radiated emission limits, general requirements;
15.247 Operation within the bands 902—-928MHz, 2400-2483.5
MHz, and 5725-5850 MHz.

ANSI C63.4 Methods of Measurement of Radio-Noise Emissions from 2003
Low-Voltage Electrical and Electronic Equipment in the Range
of 9 kHz to 40 GHz

KDB558074 Measurement of Digital Transmission Systems April,
Operating under Section 15.247 2012

©Copyright. All rights reserved by TMC Beijing.
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Shielding Room1 (6.0 metersx3.0 metersx2.7 meters) did not exceed following limits along the

conducted RF performance testing:

Temperature

Min. =15 C, Max. =30 C

Relative humidity

Min. = 30 %, Max. = 60 %

Shielding effectiveness

>110dB

Ground system resistance

<05 Q

Uniformity of field strength

Between 0 and 6 dB, from 80MHz to 3000 MHz

Control room did not exceed following

limits along the EMC testing:

Temperature

Min. =15 C, Max. =35 C

Relative humidity

Min. =30 %, Max. = 60 %

Shielding effectiveness >110dB
Electrical insulation > 10 kQ
Ground system resistance <05 Q

Semi-anechoic chamber (23 metersx17metersx10meters) did not exceed following limits along

the EMC testing::

Temperature

Min. =15 C, Max. =30 C

Relative humidity

Min. = 30 %, Max. = 60 %

Shielding effectiveness >110dB
Electrical insulation > 10 kQ
Ground system resistance <05 Q

Normalised site attenuation (NSA)

< +3.2 dB, 10 m distance, from 30 to 1000 MHz

Uniformity of field strength

Between 0 and 6 dB, from 80MHz to 3000 MHz

Shielding Room2 (7.30 metersx4.00 metersx3.80 meters) did not exceed following limits along

the EMC testing:

Temperature Min. =15 C, Max. =30 C
Relative humidity Min. = 35 %, Max. = 60 %
Shielding effectiveness >110dB

Electrical insulation > 10 kQ

Ground system resistance <05 Q

Uniformity of field strength

Between 0 and 6 dB, from 80MHz to 3000 MHz

©Copyright. All rights reserved by TMC Beijing.
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6. Summary of Test Results

6.1. Summary of Test Results

Sub-clause of _

SUMMARY OF MEASUREMENT RESULTS Verdict
Part15C
Maximum Peak Output Power 15.247 (a) P
Peak Power Spectral Density 15.247 (e) P
Occupied 6dB Bandwidth 15.247 (a) P
Band Edges Compliance 15.247 (d) P
Transmitter Spurious Emission - Conducted 15.247(d) P
Transmitter Spurious Emission - Radiated 15.247, 15.209, P
15.209

AC Powerline Conducted Emission 15.107, 15.207 P

6.2. Statements
TMC has evaluated the test cases requested by the applicant/manufacturer as listed in section 6.1

of this report, for the EUT specified in section 3, according to the standards or reference
documents listed in section 4.2

6.3. Terms used in the result table
Terms used in Verdict column

P Pass

NA Not Available

F Fall

Abbreviations

AC Alternating Current

AFH Adaptive Frequency Hopping

BW Band Width

E.ILR.P. equivalent isotropical radiated power
ISM Industrial, Scientific and Medical
R&TTE Radio and Telecommunications Terminal Equipment
RF Radio Frequency

TX Transmitter

©Copyright. All rights reserved by TMC Beijing.
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7. Test Equipments Utilized

Conducted test system

No. Equipment Model Serial Manufacturer Calibration
Number Due date

1 Vector Signal Analyzer FSQ40 200089 Rohde & Schwarz | 2012-07-19
2 Spectrum Analyzer MS2687B | 6200819812 | Anritsu 2012-09-22
3 Test Receiver ESS 847151/015 | Rohde & Schwarz | 2012-10-30
4 LISN ESH2-Z5 | 829991/012 | Rohde & Schwarz | 2012-08-12

Radiated emission test system

No. Equipment Model Serial Manufacturer Calibration
Number Due date

1 Test Receiver ESI40 831564/002 Rohde & Schwarz | 2012-08-11
BiLog Antenna 3142B 9908-1403 EMCO 2013-03-15

3 Dual-Ridge Waveguide 3115 9906-5827 EMCO 2012-12-25

Horn Antenna

Anechoic chamber
Fully anechoic chamber by ETS-Lindgren.

©Copyright. All rights reserved by TMC Beijing.
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ANNEX A: EUT photograph

> B V-"\q“v“

‘.].NW‘.\L‘,V

Pic A-1 Mobile phone

Pic A-2 Mobile phone

©Copyright. All rights reserved by TMC Beijing.
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Pic A-3 Battery

Pic A-4 Charger

©Copyright. All rights reserved by TMC Beijing.
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ANNEX B: MEASUREMENT RESULTS

B.1. Measurement Method

B.1.1. Conducted Measurements

1). Connect the EUT to the test system correctly.

2). Set the EUT to the required work mode.

3). Set the EUT to the required channel.

4). Set the spectrum analyzer to start measurement.
5). Record the values. Vector Signal Analyzer

No. 2012EEB00456-WLAN

Pagel4 of 54

EUT

Attenuator

Shielding room

Vector Signal
Analyzer

B.1.2. Radiated Emission Measurements

In the case of radiated emission, the used settings are as follows,

Sweep frequency from 30 MHz to 1GHz, RBW = 100 kHz, VBW = 300 kHz;
Sweep frequency from 1 GHz to 26GHz, RBW = 1MHz, VBW = 10Hz;

Antenna

EUT Y

Anechoic Chamber

Antenna

T

Vector Signal

Analyzer (Test
Receiver)

The measurement is made according to ANSI C63.4 and KDB558074

©Copyright. All rights reserved by TMC Beijing.



TM"é No. 2012EEB00456-WLAN
am Pagel5 of 54

B.2. Maximum Peak Output Power

Measurement Limit and Method:

Standard Limit (dBm)

FCC CRF Part 15.247(b) <30

The measurement is made according to ANSI C63.4 and KDB558074, and power output option 1
(RBW=20MHz) in KDB558074 is used for the test. EUT is operating in continuous transmitting
mode

Measurement Uncertainty:

Measurement Uncertainty 0.75dB

Measurement Results:

802.11b/g mode

Test Result (dBm)
Data Rate
Mode (Mbps) 2412MHz 2437MHz 2462 MHz

P (Chl) (Ch6) (Ch11)
1 17.94 17.65 17.92
17.98 17.43 17.83

802.11b
55 17.79 17.71 17.37
11 18.21 17.65 17.88
6 17.51 16.17 17.16
9 17.68 16.81 16.77
12 17.81 16.12 17.01
18 17.56 16.29 16.57

802.11g
24 18.03 16.72 17.08
36 18.11 16.42 16.59
48 18.07 16.53 16.73
54 18.03 16.63 16.43

The data rate 11Mbps and 36Mbps are selected as worse condition, and the following cases are
performed with this condition.

Conclusion: PASS

©Copyright. All rights reserved by TMC Beijing.
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B.3. Peak Power Spectral Density

Measurement Limit:

Standard Limit

FCC CRF Part 15.247(d) < 8 dBm/3 kHz

The measurement is made according to ANSI C63.4 and KDB558074

Measurement Uncertainty:

Measurement Uncertainty 0.75dB

Measurement Results:

802.11b/g mode

Power Spectral Density i
Mode Channel Conclusion
(8dBm/3 kHz)
1 Fig.1 -11.19 P
802.11b 6 Fig.2 -11.39 P
11 Fig.3 -11.20 P
1 Fig.4 -13.27 P
802.11g 6 Fig.5 -12.64 P
11 Fig.6 -13.51 P

Conclusion: PASS

Test graphs as below:

©Copyright. All rights reserved by TMC Beijing.
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Spectrum ¥# =

Ref Level 0.00 dém Offset 20.00 dB & RBW 3 kHz
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T . .|
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L

Date: 23.APR.2012 15:00:52

Fig.1 Power Spectral Density (802.11b, Ch 1)

Spectrum Evn

Ref Level 0.00 dBm Offset 20,00 dB & RBW 3 kHz
Att 10 dB & SWT 500 s @ VBW 10 kHz Mode Auto Sweep
@ 1Pk Max

M1[1] -11.39 dBm|
2.43931350 GHz|
-10 dBm

i ety oot L Y AN A

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dém

-80 dBm

-90 dBm

CF 2.43932 GHz 691 pts Span 1.5 MHz
- . w
[ il | Measuring..  QRRRNACHD W6 et

Date: 23.APR.2012 15:01:34

Fig. 2 Power Spectral Density (802.11b, Ch 6)
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Spectrum ¥# =

Ref Level 0.00 dém Offset 20.00 dB & RBW 3 kHz
Att 10 dB @ SWT 500 s @ VBW 10 kHz Mode Auto Sweep
@ 1Pk Max

M1[1] -11.20 dBm|
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Fig.3 Power Spectral Density (802.11b, Ch 11)

Spectrum Evn

Ref Level 0.00 dBm Offset 20,00 dB & RBW 3 kHz
Att 10 dB & SWT 500 s @ VBW 10 kHz Mode Auto Sweep
@ 1Pk Max

M1[1] -13.27 dBm|
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-30 dBm
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-50 dBm

-60 dBm

-70 dém

-80 dBm

-90 dBm

CF 2.41707 GHz 691 pts
T :
L il | Measuring...  WRRNNEAAN W6

Date: 23.APR.2012 15:07:59

Span 1.5 MHz

15:07:50 i

Fig.4 Power Spectral Density (802.11g, Ch 1)
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Fig.5 Power Spectral Density (802.11g, Ch 6)
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Fig.6 Power Spectral Density (802.11g, Ch 11)
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B.4. Occupied 6dB Bandwidth

Measurement Limit:

Standard Limit (kHz)

FCC 47 CFR Part 15.247 (a) > 500

The measurement is made according to ANSI C63.4 and KDB558074

Measurement Uncertainty:

Measurement Uncertainty 60.80Hz

Measurement Result:

802.11b/g mode

Occupied 6dB Bandwidth )
Mode Channel conclusion
(kHz)
1 Fig.7 8230 P
802.11b 6 Fig.8 9558 P
11 Fig.9 9225 P
1 Fig.10 16606 P
802.11g 6 Fig.11 16569 P
11 Fig.12 16569 P

Conclusion: PASS
Test graphs as below:
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Fig.7 Occupied 6dB Bandwidth (802.11b, Ch 1)
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Fig.8 Occupied 6dB Bandwidth (802.11b, Ch 6)
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Fig. 10 Occupied 6dB Bandwidth (802.11g, Ch 1)
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Fig. 12 Occupied 6dB Bandwidth (802.11g, Ch 11)
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B.5. Band Edges Compliance

Measurement Limit:

Standard Limit (dBc)

FCC 47 CFR Part 15.247 (d) > 20

The measurement is made according to ANSI C63.4 and KDB558074

Measurement Uncertainty:

Measurement Uncertainty 0.75dB

Measurement Result:

802.11b/g mode

Mode Channel Test Results Conclusion
1 Fig.13 P
802.11b 9
11 Fig.14 P
1 Fig.15 P
802.11g 5
11 Fig.16 P

Conclusion: PASS
Test graphs as below:
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Fig. 13 Band Edges (802.11b, Ch 1)

Spectrum Evn

Ref Level 10,00 dBm Offset 20.00 dB & RBW 100 kHz

Att 10dB  SWT 1ms @ VBW 300 kHz Mode Auto Sweep
@ 1Pk Max
M1 M1[1] 4.50 dBm
',»W 2.463530 GHz
ULIA D2[1] 56.74 dB

0 dem

/‘» \ 19.970 MHZ|
-10 dBm / \
-20 dBm
-30 dBm L

-50 dBm uw

Ry %Ww FAWERPRRPRSNTS PRIV TS WAPRET ST

-60 dBm

-70 dBm

-80 dBm

CF 2.4835 GHz 691 pts Span 100.0 MHz

T ry .|

[ il | Measuring..  QRRRNACHD W6 e
Date: 23.APR.2012 15:22:43

Fig. 14 Band Edges (802.11b, Ch 11)
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Fig. 15 Band Edges (802.11g, Ch 1)
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Fig. 16 Band Edges (802.11g, Ch 11)
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B.6. Transmitter Spurious Emission
B.6.1 Transmitter Spurious Emission - Conducted

Measurement Limit:

Standard Limit

20dB below peak output power in 100 kHz

FCC 47 CFR Part 15.247 (d) bandwidth

The measurement is made according to ANSI C63.4 and KDB558074

Measurement Uncertainty:

Frequency Range Uncertainty
30MHz = f<2GHz 0.63
2GHz =< f<3.6GHz 0.82
3.6GHz < f<8GHz 1.55
8GHz = f <20GHz 1.86
20GHz = f <22GHz 1.90
22GHz =< f <26GHz 2.20

Measurement Results:

802.11b/g mode

MODE Channel Frequency Range Test Results Conclusion
2.412 GHz Fig.17 P
1 30 MHz-3 GHz Fig.18 P
3GHz-18GHz Fig.19 P
2.437 GHz Fig.20 P
802.11b 6 30 MHz-3 GHz Fig.21 P
3GHz-18GHz Fig.22 P
2.462 GHz Fig.23 P
11 30 MHz-3 GHz Fig.24 P
3GHz-18GHz Fig.25 P
2.412 GHz Fig.26 P
1 30 MHz-3 GHz Fig.27 P
3GHz-18GHz Fig.28 P
2.437 GHz Fig.29 P
802.11¢g 6 30 MHz-3 GHz Fig.30 P
3GHz-18GHz Fig.31 P
2.462 GHz Fig.32 P
11 30 MHz-3 GHz Fig.33 P
3GHz-18GHz Fig.34 P
/ All channels 18GHz-26GHz Fig.35 P
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Conclusion: PASS
Test graphs as below:
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Fig. 17 Conducted Spurious Emission (802.11b, Ch1l, Center Frequency)
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Fig. 18 Conducted Spurious Emission (802.11b, Chl, 30 MHz-3 GHz)
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Fig. 19 Conducted Spurious Emission (802.11b, Chl, 3 GHz-18 GHz)
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Fig. 20 Conducted Spurious Emission (802.11b, Ch6, Center Frequency)
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Fig. 21 Conducted Spurious Emission (802.11b, Ch6, 30 MHz-3 GHz)
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Fig. 22 Conducted Spurious Emission (802.11b, Ch6, 3 GHz-18 GHz)

©Copyright. All rights reserved by TMC Beijing.



TMZ4

Spectrum

No. 2012EEB00456-WLAN
Page31 of 54

(=)

Ref Level 10.00 dBém
Att 10 dB

Offset 20.00 dB & RBW 100 kHz
SWT 1ms & YBW 300 kHz

Mode Auto Sweep

@ 1Pk Max

0 dem

111

e

M1[1] 4.30 dBm

2.462870 GHz

-10 dBm

7

5

-20 dBm

\

-30 dBm

-40 dBm

-50 dBm

Exats

-70 dBm

-80 dBm

CF 2.462 GHz

691 pts

Span 100.0 MHz

)

23.APR.2012

L

Date:

15:27:11

Measuring...  LRENACCHD ipeh 15:27:11

/i

Fig. 23 Conducted Spurious Emission (802.11b, Ch11, Center Frequency)
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Fig. 24 Conducted Spurious Emission (802.11b, Ch11, 30 MHz-3 GHz)
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Fig. 25 Conducted Spurious Emission (802.11b, Chl1l, 3 GHz-18 GHz)
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Fig. 26 Conducted Spurious Emission (802.11g, Ch1, Center Frequency)
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Fig. 27 Conducted Spurious Emission (802.11g, Ch1l, 30 MHz-3 GHz)
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Fig. 28 Conducted Spurious Emission (802.11g, Ch1, 3 GHz-18 GHz)
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Fig. 29 Conducted Spurious Emission (802.11g, Ch6, Center Frequency)
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Fig. 30 Conducted Spurious Emission (802.11g, Ch6, 30 MHz-3 GHz)
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Fig. 31 Conducted Spurious Emission (802.11g, Ch6, 3 GHz-18 GHz)
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Fig. 32 Conducted Spurious Emission (802.11g, Ch11, Center Frequency)
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Fig. 33 Conducted Spurious Emission (802.11g, Ch11, 30 MHz-3 GHz)
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Fig. 34 Conducted Spurious Emission (802.11g, Ch11, 3 GHz-18 GHz)
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Fig. 35 Conducted Spurious Emission (All channels, 18 GHz-26 GHz)
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B.6.2 Transmitter Spurious Emission - Radiated
Measurement Limit:

Standard Limit

FCC 47 CFR Part 15.247, 15.205, 15.209 | 20dB below peak output power

In addition, radiated emissions which fall in the restricted bands, as defined in § 15.205(a), must
also comply with the radiated emission limits specified in § 15.209(a) (see § 15.205(c)).

The measurement is made according to ANSI C63.4 and KDB558074.

Limit in restricted band:

Frequency of emission Field strength(uVv/m) Field strength(dBuV/m)
(MHz)
30-88 100 40
88-216 150 43.5
216-960 200 46
Above 960 500 54

Test Condition

The EUT was placed on a non-conductive table. The measurement antenna was placed at a
distance of 3 meters from the EUT. During the tests, the antenna height and the EUT azimuth
were varied in order to identify the maximum level of emissions from the EUT. This maximization
process was repeated with the EUT positioned in each of its three orthogonal orientations.

Frequency of emission RBW/VBW Sweep Time(s)
(MHz)
30-1000 100KHz/300KHz 5
1000-4000 1MHz/1MHz 15
4000-18000 1MHz/1MHz 40
18000-26500 1MHz/1MHz 20
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Measurement Results:

802.11b/g mode

Mode Channel Frequency Range Test Results Conclusion
30 MHz ~1 GHz Fig.36 P
1 1 GHz ~3 GHz Fig.37 P
3 GHz ~ 18 GHz Fig.38 P
30 MHz ~1 GHz Fig.39 P
802.11b 6 1 GHz ~3 GHz Fig.40 P
3 GHz ~ 18 GHz Fig.41 P
30 MHz ~1 GHz Fig.42 P
11 1 GHz ~3 GHz Fig.43 P
3 GHz ~ 18 GHz Fig.44 P
30 MHz ~1 GHz Fig.45 P
1 1 GHz ~3 GHz Fig.46 P
3 GHz ~ 18 GHz Fig.47 P
30 MHz ~1 GHz Fig.48 P
802.11g 6 1 GHz ~3 GHz Fig.49 P
3 GHz ~ 18 GHz Fig.50 P
30 MHz ~1 GHz Fig.51 P
11 1 GHz ~3 GHz Fig.52 P
3 GHz ~ 18 GHz Fig.53 P
/ All channels 18 GHz~ 26.5 GHz Fig.54 P

Conclusion: PASS

Note:

A "reference path loss" is established and the Agy, is the attenuation of “reference path loss”, and
including the gain of receive antenna, the gain of the preamplifier, the cable loss.

Puea is the field strength recorded from the instrument.

The measurement results are obtained as described below:

Result=PyeatArp= PveatCable Loss+Antenna Factor
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802.11b
Chi
Frequency(MH2) Result Cable Loss PMea Polarization
(dBuv/m) + Antenna Factor (dBuv/m)
2404.00 69.3 1.8 67.5 \Y
2408.00 91.4 1.8 89.6 H
2412.00 93.7 1.8 91.9 \
2416.00 91.9 1.8 90.1 \
2420.00 70.1 1.8 68.3 \Y
2424.00 45.4 1.8 43.6 V
Ché
Result Cable Loss PMea Polarization
Frequency(MHz)
(dBuVv/m) + Antenna Factor (dBuVv/m)
2429.00 67.9 1.8 66.1 \J
2433.00 88.8 1.8 87 \J
2437.00 90.1 1.8 88.3 H
2441.00 86.3 1.9 84.4 H
2445.00 63.5 1.9 61.6 Vv
2449.00 39.4 1.9 37.5 \YJ
Chi11
Result Cable Loss PMea Polarization
Frequency(MHz)
(dBuVv/m) + Antenna Factor (dBuVv/m)
2454.00 74.1 1.9 72.2 \%
2458.00 94.5 1.9 92.6 H
2462.00 94.6 1.9 92.7 H
2466.00 94.1 1.9 92.2 Vv
2470.00 74.4 1.9 72.5 Vv
2474.00 50.2 1.9 48.3 Vv
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802.11g
Chi
Frequency(MH2) Result Cable Loss PMea Polarization
(dBuv/m) + Antenna Factor (dBuv/m)
2404.00 89.8 1.8 88 H
2408.00 90 1.8 88.2 \
2412.00 88 1.8 86.2 H
2416.00 89.4 1.8 87.6 H
2420.00 88.6 1.8 86.8 \Y
2424.00 52.2 1.8 50.4 V
Ché
Result Cable Loss PMea Polarization
Frequency(MHz)
(dBuVv/m) + Antenna Factor (dBuVv/m)
2429.00 80.7 1.8 78.9 v
2433.00 81.7 1.8 79.9 H
2437.00 78 1.8 76.2 H
2441.00 77.7 1.9 75.8 Y
2445.00 74.7 1.9 72.8 v
2449.00 38.7 1.9 36.8 H
Chi11
Result Cable Loss PMea Polarization
Frequency(MHz)
(dBuVv/m) + Antenna Factor (dBuVv/m)
2454.00 78.3 1.9 76.4 H
2458.00 81.7 1.9 79.8 \Y
2462.00 79.4 1.9 77.5 v
2466.00 82.5 1.9 80.6 Vv
2470.00 80.2 1.9 78.3 Vv
2474.00 435 1.9 41.6 Vv

Test graphs as below:
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Fig. 36 Radiated Spurious Emission (802.11b, Ch1, 30 MHz-1 GHz)
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Fig. 37 Radiated Spurious Emission (802.11b, Ch1, 1 GHz-3 GHz)
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Fig. 38 Radiated Spurious Emission (802.11b, Ch1l, 3 GHz-18 GHz)
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Fig. 39 Radiated Spurious Emission (802.11b, Ch6, 30 MHz-1 GHz)
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Fig. 40 Radiated Spurious Emission (802.11b, Ch6, 1 GHz-3 GHz)
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Fig. 41 Radiated Spurious Emission (802.11b, Ch6, 3 GHz-18 GHz)

©Copyright. All rights reserved by TMC Beijing.



TMZ4

Level in dBTii/m

80

No. 2012EEB00456-WLAN
Page45 of 54

FCC-RSE-30M -1G

70

60

50

40

30

20

101

‘ ‘H‘“ ‘ ‘ H N FCC-Limit.Ljne

-10
30l

FCC

M 50M 60M 80M 100M 200M 300M  400M 500M 800M 1G

Frequencyin Hz

-LimitLine.LimitLine Preview Result 1

Fig. 42 Radiated Spurious Emission (802.11b, Ch11, 30 MHz-1 GHz)
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Fig. 43 Radiated Spurious Emission (802.11b, Ch11, 1 GHz-3 GHz)
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Fig. 44 Radiated Spurious Emission (802.11b, Ch11, 3 GHz-18 GHz)
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Fig. 45 Radiated Spurious Emission (802.11g, Ch1, 30 MHz-1 GHz)
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Fig. 46 Radiated Spurious Emission (802.11g, Ch1l, 1 GHz-3 GHz)
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Fig. 47 Radiated Spurious Emission (802.11g, Ch1, 3 GHz-18 GHz)
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Fig. 48 Radiated Spurious Emission (802.11g, Ch6, 30 MHz-1 GHz)
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Fig. 49 Radiated Spurious Emission (802.11g, Ch6, 1 GHz-3 GHz)
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Fig. 50 Radiated Spurious Emission (802.11g, Ch6, 3 GHz-18 GHz)
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Fig. 51 Radiated Spurious Emission (802.11g, Ch11, 30 MHz-1 GHz)
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Fig. 52 Radiated Spurious Emission (802.11g, Ch11, 1 GHz-3 GHz)
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Fig. 53 Radiated Spurious Emission (802.11g, Ch11, 3 GHz-18 GHz)
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Fig. 54 Radiated emission: 18 GHz - 26.5 GHz
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B.8. AC Powerline Conducted Emission

Test Condition:

No. 2012EEB00456-WLAN
Page52 of 54

Voltage (V)

Frequency (Hz)

120

60

Measurement Result and limit:
WLAN (Quasi-peak Limit)

Result (dBuV)

Frequency range asi-peak .
quency rang (?u. P With charger Conclusion
(MHz) Limit (dBuV)
11b mode 11g mode 11n mode
0.15t0 0.5 66 056
0.5t05 56 Fig.55 Fig.56 / P
5to0 30 60

0.5 MHz.

NOTE: The limit decreases linearly with the logarithm of the frequency in the range 0.15 MHz to

WLAN (Average Limit)

Frequency range

Average Limit

Result (dBuV)

With charger Conclusion
(MHz) (dBuV)
11b mode 11g mode 11n mode
0.15t0 0.5 56 to 46
05t05 46 Fig.55 Fig.56 / P
5to 30 50

0.5 MHz.

NOTE: The limit decreases linearly with the logarithm of the frequency in the range 0.15 MHz to

The measurement is made according to ANSI C63.4 and KDB558074

Conclusion: PASS

Test graphs as below:

©Copyright. All rights reserved by TMC Beijing.



T

Level in dB7i

¢
L 4

No. 2012EEB00456-WLAN
Page53 of 54

ESH2-Z5Scan-FCC

70

60\ ECC IParIlBCIaSSBVDHaqe on Mains QP

50

40 ' ’

50 . s ”

ZOt ‘ ‘

101

0

150k 300k 400600k 800k 1M 2M 3M 4M 5M6M 8M 10M 20M 30M
Frequencyin Hz

FCC Part 15 Class B Voltage on M ains
FCC Part 15 Class B Voltage on M ains

QP LimitLine
AY LimitLine
Preview Result 1
Preview Result 2
Final Result 1

Final Result 2

Fig. 55 AC Powerline Conducted Emission-802.11b

MEASUREMENT RESULT: " QuasiPeak "

Frequency | QuasiPeak PE Line Corr. Margin Limit

(MHz) (dBuv) (dB) (dB) (dBuv)
1.306500 41.8 FLO L1 10.1 14.2 56.0
1.401000 44.5 FLO L1 10.1 115 56.0
3.066000 29.6 FLO N 10.2 26.4 56.0
3.084000 31.9 FLO N 10.2 24.1 56.0
4.033500 39.0 FLO L1 10.2 17.0 56.0
4.596000 33.6 FLO L1 10.2 22.4 56.0

MEASUREMENT RESULT: " Average "
Frequency | CAverage . Corr. Margin Limit
PE Line

(MHz) (dBuv) (dB) (dB) (dBuv)
0.843000 16.5 FLO N 10.0 29.5 46.0
1.401000 28.5 FLO L1 10.1 175 46.0
3.732000 24.3 FLO L1 10.2 21.7 46.0
4.011000 26.2 FLO L1 10.2 19.8 46.0
4.501500 16.9 FLO L1 10.2 29.1 46.0
4.596000 19.1 FLO N 10.2 26.9 46.0
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Fig. 56 AC Powerline Conducted Emission-802.11g
MEASUREMENT RESULT: " QuasiPeak "

Frequency | QuasiPeak PE Line Corr. Margin Limit
(MHz) (dBuVv) (dB) (dB) (dBuv)
1.324500 34.3 FLO L1 10.1 21.7 56.0
1.414500 36.4 FLO L1 10.1 19.6 56.0
2.485500 37.6 FLO L1 10.2 184 56.0
2.562000 39.1 FLO L1 10.2 16.9 56.0
3.300000 33.1 FLO L1 10.2 22.9 56.0
4.434000 33.9 FLO L1 10.2 22.1 56.0

MEASUREMENT RESULT: " Average "

Frequency | CAverage . Corr. Margin Limit
(MH2) CEY) PE Line (dB) @dB) | (dBuv)
0.186000 | 32.3 FLO N 101 21.9 54.2
0.825000 | 27.6 FLO L1 10.0 184 26.0
1189500 | 21.8 FLO L1 10.0 24.2 26.0
1414500 | 16.0 FLO L1 101 30.0 26.0
2472000 | 234 FLO L1 101 226 26.0
2562000 | 187 FLO L1 10.2 273 460

*** END OF REPORT BODY ***
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